EPA-4L40O/1-73-010

Development Document for Proposed
Effuent Limitations Guidelines and
New Source Performance Standards

for the

SYNTHETIC RESINS

Segment of the Plastics and
Synthetic Materials Manufacturing
Point Source Category

U.S. ENVIRONMENTAL PROTECTION AGENCY
AUGUST 1973



Publication Notice

This 1is a development document for proposed effluent 1limitations
guidelines and new source perfcrmance standards. As sucn, this report
is subject to changes resulting from comments received during the p=riod
of public comments of the proposed requlations. This document in its
final form will be published at the time the regulations tor this
industry are prcmulaated.

‘a



DEVELOPMENT DOCUMENT
[...]
The design of transfer lines must consider such questions as leaving
them full or empty when idle, purging before and after use, protection
with check valves, and manifolding. Multiple use of a transfer 1line
should be avoided but when necessary on economic or other grounds the
design should provide a clear indication to the operator that valves are
properly set. Remote setting of valves, and panel indication of valve
position are practical systems that could be more widely employed.

In addition to active spill-prevention measures, curoing, diking and
collection systems are desirable and are common at land-based transfer
points. Where marine +transfer 1is involved, passive safeguards are
difficult to apply and their adoption is new even 1in the petroleum
industry where the apparent need has been highest. The plastics and
synthetics industry can and should follow suit. Watersolukle and
heavier-than-water fluids both obscure and complicate the problem. 1In
any event all such passive systems which contain rather +than prevent
spills should be looked upon as back-up measures and not as a crutch to
permit neglect of active spill prevention.

The emphasis on ancillary process control technology must be Dbased
~qually on adequate, well-maintained equipment and on operational
vigilance and supervision. Attention to these details will often result
in reducingy significantly not only +the total 1loads on wastewater
treatment plants but, most importantly, reducing the variability of
pollutant flows with a concomitant improvement in the quality of treated
waste waters emitted to receiving bodies.

Procedures and Operating Methods for Elimination or
Reduction of Pollutants

Consideration of the process operations employed throughout the plastics
and synthetics industry indicates a high degree of commonality in that
the wusual process flowsheet is developed around a judicious combination
of batch and continuous operations. Only in the case of high volume
materials, such as the polyolefins, do truly continuous process
operations seem to predominate. Skillful process designs and operations
in the other industry segments provide essentially continuous flow of
product from the process; however, this is frequently due to the effects
of multiple-batch operations in conjunction with appropriate storage and
surge of process streams. Where the process operations have been put on
a continuous operational basis, it 1is found that the basic process
utilized is less demanding of process water usages or 1is based on
technology that does not require water or does not generate water from

118



reactions. The principal example of this, of course, is <the particle
form vprocess for the production of polyethylene. But, generally, the
similarity of basic process operations +throughout the plastics and
synthetics industry indicates that similar philosophical approachss to
the elminiation or reduction of pollutants can be employed and that
their applica*tion must be approached on a plant-by-plant basis.

The reduction or elimination of waterborne pollutants in the plastics
and synthetics industry will depend upon the following factors.

l. The replacement of present technology with technology which
generates less waterborne pollutants. Examples of this ar« the
particle form process of polyethylene and the mass polymerization
process for polystyrene, ABS/SAN and polyvinyl chloride. The
possibilities for applying this approach will require assessment of
+h= availability of new technology and the capital investment
required for retiring present plants and erecting new plants. It
will also require determining 1if the quality range of products
produc=d can meet the requirements of the market. In those product
categories, such as the ones listed abcve, where less water uss and
lower pollutant-generating processes exist, the replacement approach
is dependent upon a socioeconomic decision, i1.e., 1s the early
retirement of more polluting processes and their replacement with
less polluting processes going to result in effectively reducing the
emission of environmental pollutants in a manner 1in which the
greatest benefits/cost ratios result for the environment and
society. At the present time, significant reductions in pollutant
loads can be achieved, in the above-listed products by replacing one
production method with ancther. In general, however, the plastics
and synthetics industry considered in this survey is a mature
industry, and there appears little potential for dramatic
breakthroughs in the production technology. The most probable
resul+s will be replacement of some products with newer products.

2. The age of the plant and equipment. 1In some segments of the
plastics and synthetics industry, notably rayon and cellophane, the
age of the plants and equipment is one of the most important aspects
of reducing 1loads of waterborne pollutants. These plants were
designed and built in an era when there was little concern about the
emission of water pollutants and, consequently, the process,
equipment and plant layout designs did not provide for incorporating
techniques for reducing water flows, and segregating and preventing
pollutants from entering the water streams. The process conditions
and engineering applicability of techniques such as countercurrent
washing, segregation of non-process water streams from process waste
water streams, water usage in housekeeping, and so on, are well
known; however, incorporation of these procedures into old plants
becomes, again, more a question of economics and less a question of
applying methods of water conservation and reduction in pollutant
loads.

119



3. Process Operational Changes. Certain obvious process
operational changes can be made such as replacement of direct water
condensers with surface condensers, better control of reactions,
and, possibly, less generation of wastes either because of less off-
specification product or more efficient reactions, replacement of
water scrubbing systems by nonaqueous methods, and so on.
Engineering design procedures and equipment necessary to accomplish
these improvements are usually available; however, it is the hour-
by-hour operating details, such as the functioning of controllers or
operator attention and skill, that determines the overall success of
these changes.

4. Maintenance and Housekeeping. It is well-established that in
the chemical processing industries the pollutional load imposed on
the waste water treatment plant can frequently be reduced
significantly by improved maintenance and equipment, i.e., repair of
leaking pump seals, valves, piping drips, instrumentation and so on.
Housekeeping practices which utilize procedures other than water for
the flushing of samples, the disposal of offspecification product,
the disposal of samples, etc., can reduce pollutional loads. It
must be made clear to operating personnel that the difficulties
inherent in applying the best and most economical methods for
removal of pollutants from water streams to be emitted from the
plant are never as useful as preventing the pollutants from entering
the water stream in the first place.

120



SECTION VIII
COST, ENERGY, AND NON-WATER QUALITY ASPECTS

Approximately 280 company operations participate in the manufacture of
the eighteen products for which guidelines and standards are recommended
(see Table 24). The actual number of plants involved is not known, but
there are believed to be more than 300 of them. Some of the 280 company
operations include multi-plant divisions; some represent multi-product
plants. By comparison, 240 permit applications have been received by
EPA from plants in this industry which discharge into streams. Again,
counting those that discharge into municiral sewers, the total number of
plants is probably over 300.

Total production in 1972 for these products is estimated at 1z million
kkg or 26 billion pounds per year. Overall, production of these
products is expected to grow at 10 percent per year. Current water
usage (1972) 1is estimated at 1035 thousand cubic meters per day (275
MGD) . Assuming that hydraulic loads (unit of flow/unit of production)
remain constant, water usage is expected to grow to 1440 thousand cubic
meters per day (380 MGD) or at 6.7 percent per year through 1977.

The first part of +this section summarizes the costs (necessarily
generalized) and effectiveness of end-of-pipe treatment systems either
currently in use or recommended for future wuse in the plastics and
synthetics industry. In order to reflect the very different treatment
aconomics of existing versus new plants or small versus large ones,
costs have been developed for, typically, two plant sizes in each
product subcategory. These appear later in this section. The purpose
of this discussion is to describe the basic cost analyses upon which the
product-specific estimates are based.

The final part of this section 1reports wupdated inputs for EPA's
Industrial Waste Treatment Model. The estimated total volume of waste
waters discharged for product subcategories have been provideada for 1972
and 1977. Also, general estimates of the current level of treatment in
different industry segments have been made.

Alternative Treatment Technologies

The range of components used or needed +to0 effect best practicable
control technology currently available (BPCTCA)Y , best available
technology economically achievable (BATER), and best available
demonstrated technology for new source performance standards (BADT-NSPS)
in this portion of +the plastics and synthetics industry have been
combined into eight alternative end-of-pipe treatment steps. These are
as follows:

A. Initial Treatment: For removal of suspended
solids and heavy metals. Includes equaliza-

121



TABLE o)

PERSPECTIVES ON THE PLASTICS AND SYNTHETICS INDUSTRY

— WATER USAGE -~

Percent
Guideline Number of of Total 18 Percent of Percent of Growth
Sub category Company Product Water Used by in Water Usage
Product Operations {1) Production (2) 18 Products  of 18 Products (3)
1972 1972 1972-1977
A
PVC 23 14.7 7.4 14.6
ABS/SAN 8 31 1.6 4.1
P Styrene 19 12.4 4.2 5.9
PV Acetate 26 1.7 0.7 0.4
LDP Ethylene 12 19.4 7.2 14.3
HDP Ethylene 13 8.4 46 12.2
Polypropylene 9 5.5 4.0 104
8
Cellophane 4 1.2 13.9 (5.1)
Rayon 7 35 19.1 7.8
Subtotal - A& B 121 69.9 62.7 64.6
£
Cellulose Acetates 7 3.3 16.8 45
Epoxy 8 0.7 0.1 0.1
Melamine
. 0.2 0.4
Urea Resins } " 35
Phenotics 81 4.7 0.4 0.4
Polyester 19 8.9 8.5 224
Nylon 66 95 6.8
Nylon 6 20 6.9 .
b
Acrylics 1 2.1 1.8 0.8
Subtotal - C & D 167 30.1 37.3 35.4
TOTAL — 18 PRODUCTS 278 100.0 100.0 100.0

(1) Number of companies producing each of the products; the number of plants is greater
because of multiple sites for any one company.

{2) Estimated 18-product production in 1972: 12#iillion kkg (26 billion 1bs).

(3) Result of projected product growth at current hydraulic loads.

122



+ion, neutralization, chemical coagulation
or precipitation, API separators, and primary
clarification.

B. Biological Treatment: Primarily for removal of
BOD. 1Includes activated sludge (or aerated
stabilization basins), sludge disposal, and
final clarification.

C. Multi-Stage Biological: For further removal of
BOD loadings. Either anothexr biological treat-
ment system in series or a long-residence-time
polishing lagoon.

D. Granular Media Filtration: For further removal
of suspended solids (and heavy metals) from
biological treatment effluents. Includes some
chemical coagulation as well as granular media
filtration. ‘

E. Physical-Chemical Treatment: For further removal
of COD, primarily that attributable to refractory
organics, €.g., with activated carbon adsorption.

F. Liquid Waste Incineration: Foxr complete treat-
ment of small volume wastes.

G. Zinc Removal and Recovery: For two-stage precipi-
tation and recycle of zinc used in production of
rayon.

H. Phenol Extraction: For removal of phenol compounds,

e.g. from epoxy, acrylics, and phenolics wastes.

Information on actual treatment cost experience 1in the plastics and
synthetics industry was not plentiful from the exemplary plants visited.
Data of varying degrees of completeness were available from twelve of
those plants. To both verify the reasonakleness of the data received
and to provide a broader basis for estimation, a costing model was
developed based on standard waste water treatment practice. This model
covers both capital and operating costs for the equivalent of what
appears to be the best technology currently practiced by the industry:
essentially initial and biological treatment from either activated
sludge or aerated stabilization pond systems. Over a plant size range
of 2 to 12 thousand cubic meters per day (0.5 to 3.0 MGD), the cost
experience data from the plants visited came within * 20 percent of that
predicted by the cost model. The costs calculated from the model,

123



therefore, are believed to be a realistic basis for estimating the
replacement value of existing facilities and the economic impact of
further secondary-type treatment requirements.

For the purposes of these cost analyses, the products were initially
grouped according to their chemical, rather than waste water, nature.

Group I: epoxies, melamine, urea resins, and phenolics.
Group II: PVC, ABS/SAN, polystyrene, PV acetate.

Group IIT: low-density polyethylene, high-density
polyethylene, polypropylene.

Group IV: acrylics, polyesters, nylon 6, nylon 66.
Group V: cellophane, rayon, cellulose acetates.

Cost curves developed from the cost model are presented in Figs. 33 and
34, Fig. 33 presents the capital costs of activated sludge and aerated
stabilization pond systems as a function of hydraulic 1load. Fig. 34
presents the opera+ting and maintenance costs over the ranges of
production found in the five product groups studied. The initial
capital cost of biological treatment systems is mainly dependent upon
{and here related to) the hydraulic load, the other factors making only
minor variations in the total cost. Operating costs, on the other hand,
have been viewed as dependent on pollutant as well as hydraulic loads.

Costs for represantative plants in the product subcategories were
developed using these curves together with as many product-specific
differences as were known. "Representative" plants defined here for the
purpose of determining overall industry costs are not to be confused
with Yexemplary" plants which were sought as a basis for setting
guidelines. Cost data from exemplary plants were used to validate our
cost model, which could then be used +to estimate <the costs for
representative-sized plants, 1i.e., the costs required in order for the
rest of the industry to catch up.

The two principal biological waste treatment processes considered *o
best represent the options available are the aerated stabilization basin
and the activated sludge system. Of the two, the aerated stabilization
basin is much preferred on an initial cost basis when 1land is readily
available. The following items were determined for the individual
treatment steps.

(1) construction cost as a function of hydraulic 1load at a given
pollutant 1level; (2) operating and maintenance labor as a function of
hydraulic load; (3) chemical requirements as a function of hydraulic
and pollutant 1load; (4) power requirements as a function of hydraulic
and pollutant load; (5) additional material and supply cost as a

124



0°00+

- A¥ISNANI SOI1

006

S1S0D TYLIdYO

€€ H¥NOId

(GOW) ALIDWdYO INVId IN3IWLIVIYL

00¢e 0°0t oS 0¢

o't

IAHINAS ANV SDILSYId HHL NI INIWLYIAL

S0 20

TYOIN0TOIE

|

T

| LR v

1

!

S

IN3IWLV3¥L NOILVZINIBVYLS Q31vY3V——u

ALY

]

\ ~——_INJWLIV3Y1 390N1S QILVAILOV

-0
]

L1 1 1

ro

20

S0

o'l

40 suoljiw) 1S0D VLIdY)D

02

($

oG

00

125

hg-‘v&



000l

- X¥ISNANI SO

SIS0D SNILVdAdO

ILAHINXS (NVY SOILSVYId JHL NI LNIWLY

4L TYOID0T0Id

|

be TANOIA
(4094 / 4onpoud spunod uoyjiw)  3ZIS  LNV1d
T o red L T 0001
\\ .
1= 1 dnoyo— 00002
-’ I dN0¥9 \;T‘\\